G Part No. Z1-006-970, IA005451
Oct 2018

Bk GRS
veimFEa+y ~ OP01-PBZ-A

OP01-PBZ-A &4 4D/ \ A TR— S8R PBZ ') — XD OUTPUT s FAIC M8 DEE i F &R Al AEICLE T,
PBZ VY —XICBHDIEA 5 05> 24— T )L TLO1-PLZ/TL02-PLZ/TLO3-PLZ %##t 9 D& ElCHERF Y ~
T9,

OP01-PBZ-A ZfEY 281IC. PBZ ¥ —XDEURGRAEICEHIN TV ESLE BLWEFREBEZ I BFHH
<{f2&W\, OPO1-PBZ-A % PBZ ') —XLUAMNUERLBRWTLZE W,

ERmmiB AL

E@MELRENTVSD, BELTWRLHIMERLTZEW, B— BEIERENSGD R LIS,
BATEFHEERFAICEEVWEDEILE 0,

@ % ﬁﬁ [M1-100-012]

== [£3-200-669] " = < [M5-101-007]
[B9-000-296] [E3-200-670] [Q1-500-236] [M5-100-007]
757yh(E)  LIRN—(EA1E) NAZRN—AN—0E)  [IM8RILNTy v
(2. R=18 mm)

© 6
G 6 6 R R 06 ©
[M3-112-012] [M3-112-028] [M3-112-014]
[JM3tal [IM4ral (M3l [BuRaHAE

(5fE. =6 mm) (2f&. R=12 mm) (2f&. &=10 mm) (188 £&F)
iR FIE

1. PBZ1)—ZXD POWER R v FZAT7ICLET,
2. OUTPUT HFAN—ZROALET,

.
bV o ya—hN— M4l
(F&8mm)"1

OUTPUT#RF H/A—"1

M3l
Matals (RZ6 mm)
(B&8mm)
*1 OP01-PBZ-ATIIERALBWER T,
BRELTLIEEW,

3. OUTPUT IHBFEAANT STy NENRRAN—ERDHIFET,
BEFYa—RNR—ZEFEBLT, Y VEBTFE COMBFEEREL TN, EELANE, e
BWEEHBDET,

M4+ U
(B&12 mm)

*2 QUTPUTIRFAICED [ IFSNT M3l
WeHRZEFERUEY, (&6 mm)

TROLSIKERTZT—TILICEDLETNAN=HAN—ZHY FLET,

L INNANRN=HAN=cT—T I =B LET,
UE—hEYY VI EFERT AR, BV YV IBLEBLET,

L NAN—ZT—T N EERLE T,
UE— VYV I EERT 2BAR. SENSING Ficty vV /e ER L E T,

LTSy MERRN—AN—ERD HFET,

(&6 mm)

N~ o i

; TLO1-PLZ 7y MZE—
§ TL02-PLZ/TLO3-PLZ /1 MIE |

M8RILNT Y+

M3l
(&6 mm)”3

*3 JINRIN—=HN\—DIFIBZ < Fzsic, . N
FORHF ML EERIN-mELT RSN, | /VRN—H/—

&’ L
COEBEF, FREFIEKASHOBERLRHR - BRBEZANT, TOMREFAKRZHEEL TWSILHER SN, BEFSN
THRNEY, BHMRIE BELTHLD 2 FRICHELCHEICOVTE, BETERWLEYT, BL. RDBAIIEE
HTEBIETREEEY,
1. BURERBAZ (O U CRA > fe AR LU A LOTERBICL DM ELS LB, 2. NELLUGE - AE - BEICLDN
BEHE&VIEG. 3. KK - KK - ZOMABERICLDHES LVEE,
LHEROBIEICERL CECEEER I OWUIEEZEVEEA. B CORBRERIFLHEEME TIEATIE,

FKBFIEKRAEH

T 224-0023 #EMHAXERILH 1-1-3 EFAR
www.kikusui.co.jp ;
RMOBKGAEZLE VTV DTy [w]
O—RH—ERDBAFTEET,

FORA [BEFIR—KI17)V]

\ 94 045-593-8600

[Z185/] FFA10~12713~17

©2018 KIKUSUI ELECTRONICS CORP.




I@ Part No. Z1-006-970, IA005451
Oct 2018

Instraction Manual

M8 Terminal Connection Kit 0P01 -PBZ-A

The OP01-PBZ-A makes it possible to connect crimping terminals for M8 to the OUTPUT terminal block of
PBZ series bipolar power supplies. This kit is necessary to connect Kikusui's TLO1-PLZ/TL02-PLZ/TLO3-
PLZ low inductance cables to the PBZ series.

Before you use the OP01-PBZ-A, thoroughly read the warnings and precautions that are written in the PBZ
series Bipolar Power Supply manual. Connect the OP01-PBZ-A only to a PBZ series.

Component Part

Check that all parts are included and that the parts have not been damaged during transportation. If any
of the parts are damaged or missing, contact your Kikusui agent or distributor.

//rig @ % ﬁ ﬁ [M1-100-012]
a T=> [£3.200-669] = <= [M5-101-007]
[E3-200-670] [M5-100-007]

[1Busbar (L/R 1 set)

Q

[B9-000-296]
[1Bracket (1 pc.)

[Q1-500-236]
[ 1Busbar cover (1 pc.) [ _]M8 bolt/washer
(2 sets, L=18 mm)

© 6

G 6 6 R A €] 0 6

[M3-112-012] [M3-112-028] [M3-112-014]

[ M3 screw [ 1M4 screw [ IM3 screw []Instraction manual

(5 pcs., L=6 mm) (2 pcs., L=12 mm) (2 pcs., L=10 mm) (1 copy, this manual)

Connection Procedure
1 . Turn off the POWER switch of the PBZ series.
2. Remover the OUTPUT terminal cover.

M4 screw
(L=8 mm)*1

OUTPUT terminal cover™ !
M3 screw

M4 screw
(L=8 mm)

*1 These components are not used with
the OP01-PBZ-A. Store them.

3_ Attach the bracket and busbars to the OUTPUT terminal block.
Be sure to connect the chassis terminal and the COM terminal with the short bar. If you do not, the PBZ
series may not meet its specifications.

Bracket

*2 Use the components that were attached
to the OUTPUT terminal block. (L=6 mm)

4. As shown in the following figure, cut the bus bar cover according to the cable to be
used.

5. Run the cable through the bus bar cover.
If you are using remote sensing, also run the sensing cable.

6. Connect the cable to the bus bar.
If you are using remote sensing, connect the sensing cable to the SENSING terminal.

7 . Attach the busbar cover to the bracket.

: TLO1-PLZ cut position—
i TLO2-PLZ/TLO3-PLZ cut position |
: i
i

M8 bolt/washer

M3 screw
(L=6 mm)

M3 screw

*3 To prevent damaging the bus bar cover, do not
allow the tightening torque to exceed 1 Nem.

Busbat cover

KIKUSUI ELECTRONICS CORP.

1-1-3 Higashiyamata, Tsuzuki-ku, Yokohama,
224-0023, Japan
Tel: +81-45-482-6353  Fax: +81-45-482-6261

www.kikusui.co.jp/en

[=]c# [=]
The newest version of the operation manual =
can be downloaded from Download service

of Kikusui website.
©2018 KIKUSUI ELECTRONICS CORP.



